HACOCHI

perynupyemble nnactnHyartble Hacochl (140 bap)

3% CMELIMOUKALNA

[TCVP-F_H, VP5F, VP5FD]

3% Tpadmyecknii cumeon

oaenb akc gasn Makc nogava I
Mna JMmH VP5F | VP5FD
TCVP30/VP-A 30(6.6) »
14 (2030) 9.5 27
TCVP40/VP-B 40(8.8) o
% VP5F(D)-B (40 L/min) maximum pressure 70bar.
< NMPUMEP 3AKA3A
Mo'qenb MOJAYA [nana3oH gasneHuns Kog Bana
" %2: 15 bar - 35 bar o
dnany, | AT 3:5Bar 1800 dmin) |- T - 70bar | Av3aiiH | 6/0 cerm Lunokka
A: 30 (&/min) :
) . 4: 50 bar - 105 bar S: wnuueson
MOHTaX % B: 40 (&/min) 5: 70 bar - 140 bar u

"" cTaHAapTHas HacTpoiika

i s *H1: 15 bar-35b
. : ar - ar
onaHy | AT 3'5':%2“(;/5;3?‘)” min) | 2! 20 bar- 70 bar | 02
. H3: 50 bar - 105 bar|
MOHTaX Kk F40  (&/min) H4: 70 bar - 140 bar

"5" cTaHgapTHas HacTpoika

* MPUMEP 3AKA3A CABOEHHbIE HACOChI

SHAFT END PUMP

COVER END PUMP

OPR. PRES. RANGE
% 2: 15 bar - 35 bar
3: 20 bar - 70 bar
4: 50 bar - 105 bar
5: 70 bar - 140 bar

OUTLET FLOW
(AT 3.5 Bar, 1800 R/MIN)
A: 30 (¢/min)
%B: 40 (¢/min)

OPR. PRES. RANGE
% 2: 15 bar - 35 bar
3: 20 bar - 70 bar
4: 50 bar - 105 bar
5: 70 bar - 140 bar

DESIGN

Outlet flow (I/min)

OUTLET FLOW
FRAME SIZE| \7 3 5 Bar, 1800 RIMIN)
FLANGE _ :
MOUNTING A: 30 (&/min)
B: 40 (€/min)
n *ll

% TPADUKN
VP5F-A3-50

Input power (kw)

30 180!

r/min

1503

T
Outlet flow

25

20

=
P

‘ Input power \.

&

Outlet flow (I/min)

VP5F-A5-50

Input power (kw)

o

\Q’@‘

5 4

2

Case drain

T
40 %/m\&"f‘ t flow | 30
\ﬁ%\\\ ’ 25
30 6
. | 11, =
‘ Input power \
20 ) 4 15
3 %@‘\«\ @‘\ﬁ
NS 3
2 10
10 4 2
- ;
1 2 Case drain 1
0 10 20 30 40 50 60 70 0 0

0 10 2
Case drain (I/min)

0 30 40 50 60 70
Outlet pressure (bar)

Case drain (I/min)

Outlet pressure (bar)

Case drain (I/min)

Outlet flow (I/min)

VP5F-B3-50

T
1800r/min - Qutlet flow
—

Input power (kw)

1500r/min

Input pow M

&S
‘\‘2’@;@‘\&‘“
A

35 70 105

Outlet pressure (bar)

PAGE 120

140




L HACOCHI

eryimpyemble nnactmHyatble Hacochbl (140 ba
_Ar perynupy ( p)

153
138
PerynupoBka faBneHus 59 37 fipeHaxHbIi nopT
225 PT 1/4(DR)
14
i% Cerm wnoHka pal ﬁgg%g 4-011 Holes
Q L /7 Bl 2-M12xP1.75
X ‘
iy 2 23
é S| 1 29 r‘*ﬁ
i ‘ g =9 M‘Et
IS
8 Bxop
92 MAX.113 PerynupoBka o6bema PT 3/4
MAX.205
ANSI B92.1
MODULE =D.P.16/32
PRESSURE ANGLE =30°
NO.OF TEETH = 9
153 PITCH DIA. =@ 14.2875
138 MAJORDIA. = g 15.875 %05
PerynupoBka gasneHus 59 37 MINOR DIA. =g 11.811 MAX.
LWnnuesoii
225
F: 14| [lpeHaxHbIiA nopT ottt
Q :5 ‘ PT1/4(OR) %% 2:312xpo1 .e7s5
2 % /Ej\ ‘j/ i [t
N N JE L] B s RELPIN
~ . - = s 2| B i
s LY B e | TR AN
OO 3 3l g -8 -
2 K A A
o>l
]| \ BbIxog
12| || A Bxopg, 113 PT 1/2
92 MAX. 113
Perynvposka o6bema PT3/4 65 ‘ 65
MAX. 205
259 51 MAX. 113 92
PerynupoBka fasieHus 143 101 i
‘ 130
85 113
[peHaxkHbIii NOPT | lpeHaxHBbIN NopT 190

PT 1/4(OR) 5 \PT 1/4(DR) o

|
40,024
‘ % 14 14 Cerm LUnoHKa ieﬂm
| o i |
N
. S g [T Fiy
N i “3‘2 | ‘L‘ e ‘L L ..2_8./og.og_m
7 o N N Lﬂlf* f: ©
_ I | I | I it . | _ A 1 I . =
R Eeoh e goETE
&\ e DA A
| — Bbixopn,

PT 172

PerynupoBka o6bema

‘ 143 0
| 219,05 10,021

4s@11Holes
2sM12xP1,75

PAGE 121



HACOCHI

perynupyemsole naactuHyarble Hacockl (140 bap)

[ASSEMBLY & PARTS LIST)

‘ VP5F-A(B)3%-50 ‘

WOODRUFF KEY

ump Body pool : ort Plate

4 Piston 1 26 0O-Ring 1A-P10 1 46 Rotorshaft 1
5 |Socket Set Screw M4xP0.7x5L 1 27 Plug 1 47 Vanes 13
6 Piston 1 28 Slide Screw 1 48 Cam Ring 1
7 O-Ring 1A-P5 1 29 O-Ring 1A-P14 1 49 Thrust Plate 1
8 O-Ring 1A-P20 1 30 Hexagon Nut M16xP1.0 1 50 O-Ring AS568-026 1
9 O-Ring 1A-P6 2 31 Cap 1 51 | Endless Back-up Ri 1
10 Cover 1 32 Piston 1 52 O-Ring AS568-034 1
11 |Skt. HD. Cap Scr.| M6xP1.0x35L 4 33 Spring 1 53 | Endless Back-up Ri 1
12 |Socket Set Screw| M12xP1.75x25L 1 34 Piston 1 54 0O-Ring 1A-S85 1
13 Hexagon Nut M12xP1.75 1 35 O-Ring 1A-P5 1 55 O-Ring 1A-P6 2
14 O-Ring 1A-P6 3 36 O-Ring 1A-P22 1 56 Cover 1
15 Body 1 37 Cover 1 57 Plug 1/16" 2
16 Hold 1 38 | Skt. HD. cap Scr M6xP1.0x25L 4 58 |Skt. HD. Cap Scr| M10xP1.5x35L 4
17 Spring 1 39 [Socket Set Screw| M5xP0.8x10L 1 59 Name Plate 1
18 O-Ring 1A-P14 1 40 |Socket Set Screw| M10xP1.5x12L 1 60 Fixing Screw 2
19 | Spring Retainer 1 41 Plug 1 61 Woodruff Key NO.608 1
20 Screw 1 42 Spring Pin 24 10 1 62 | Spring Washer M10 4
21 |Socket Set Screw| M8xP1.25x35L 1 421 Spring Pin 24 10 2 63 |Skt. HD. Cap Scr.| M10xP1.5x30L 4
22 Hexagon Nut M8xP1.25 1 43 Spring Pin 24 10 2 » 62 63 are Accessories.

PAGE 122




HACOCHI

perynupyemble nnactnHyartble Hacochl (140 bap)

[ASSEMBLY & PARTS LIST)

‘ VP5F-A(B)%-50S ‘

SPLINED SHAFTS

Mounting Directon

~

61

4 Piston 1 27 Plug 1 48 Cam Ring 1
5 [Socket Set Screw M4xP0.7x5L 1 28 Slide Screw 1 49 Thrust Plate 1
6 Piston 1 29 0O-Ring 1A-P14 1 50 O-Ring AS568-026 1
7 O-Ring 1A-P5 1 30 Hexagon Nut M16xP1.0 1 51 [ Endless Back-up Ri 1
8 O-Ring 1A-P20 1 31 Cap 1 52 O-Ring AS568-034 1
9 O-Ring 1A-P6 2 32 Piston 1 53 | Endless Back-up Ri 1
10 Cover 1 33 Spring 1 54 0O-Ring 1A-S85 1
11 [Skt. HD. Cap Scr.| M6xP1.0x35L 4 34 Piston 1 55 0O-Ring 1A-P6 2
12 |Socket Set Screw| M12xP1.75x25L 1 35 O-Ring 1A-P5 1 56 Cover 1
13 Hexagon Nut M12xP1.75 1 36 O-Ring 1A-P22 1 57 Plug 1/16" 2
14 O-Ring 1A-P6 3 37 Cover 1 58 |Skt. HD. Cap Scr| M10xP1.5x35L 4
15 Body 1 38 |[Skt. HD.cap Scr| M6xP1.0x25L 4 59 Name Plate 1
16 Hold 1 39 [Socket Set Screw| M5xP0.8x10L 1 60 Fixing Screw 2
17 Spring 1 40 |Socket Set Screw| M10xP1.5x12L 1 61 Woodruff Key NO.608 1
18 O-Ring 1A-P14 1 41 Plug 1 62 Coupling 1
19 | Spring Retainer 1 42 Spring Pin 24 10 1 63 Retainer Ring IRTW24 1
20 Screw 1 [421 Spring Pin 24 10 2 64 | Spring Washer M10 4
21 |Socket Set Screw| M8xP1.25x35L 1 43 Spring Pin 24 10 2 65 |[Skt. HD. Cap Scr.| M10xP1.5x30L 4
22 Hexagon Nut M8xP1.25 1 44 Engine Bush DIADO(JAPAN)DD2225 1

23 |Socket Set Screw| M5xP0.8x25L 4 |44-1| Engine Bush DIADO(JAPAN)DD2225 1 »61~65 are Accessories.

PAGE 123



-l

HACOCHI

perynnpyemMble nnactuH4yarble Hacockl (140 bap)

vrve

[ASSEMBLY & PARTS LIST)

‘VPSFD-A(B)%-A(B)%-SO‘
WOODRUFF KEY

PARTS LIST

xdpcs‘

4 Piston 1+1 | 29 O-Ring 1A-P14 1+1 | 51 | Endless Back-up Ri 1+1
5 |Socket Set Screw M4xP0.7x5L 1+1 | 30 Hexagon Nut M16xP1.0 1+1 | 52 O-Ring 1+1
6 Piston 1+1 | 31 Cap 1+1 | 53 | Endless Back-up Ri AS568-026 1+1
7 O-Ring 1A-P5 1+1 | 32 Piston 1+1 | 54 O-Ring 1+1
8 O-Ring 1A-P20 1+1 | 33 Spring 1+1 | 55 O-Ring AS568-034 2+2
9 O-Ring 1A-P6 2+2 | 34 Piston 1+1 | 56 Cover 1
10 Cover 1+1 | 35 O-Ring 1A-P5 1+1 | 57 Plug 1A-S85 2+2
11 [Skt. HD. Cap Scr.| M6xP1.0x35L 4+4 | 36 0O-Ring 1A-P22 1+1 | 58 | Skt. HD. Cap Scr 1A-P6 4+4
12 |Socket Set Screw| M12xP1.75x25L | 1+1 | 37 Cover 1+1 | 59 |Hexagon Head Screw 4+4
13 Hexagon Nut M12xP1.75 1+1 | 38 |Skt. HD. cap Scr| M6xP1.0x25L 4+4 | 60 O-Ring 1/16" 1
14 O-Ring 1A-P6 3+3 | 39 |Socket Set Screw| M5xP0.8x10L 1+1 | 61 O-Ring M10%P1.5x35L 1
15 Body 1+1 | 40 |Socket Set Screw| M10xP1.5x12L 1+1 | 62 Coupling 1
16 Hold 1+1 41 Plug Parts numbers 1-59 on the double pump are same as those
17 | Spring 1_[ 42| Spring Pin 04 10 (but AR number T5-1- o1, and 3.1 are not meluded )
17-1 Spring 1 14241 Spring Pin 24 10 2+2 | 63 Cover 1
18 O-Ring 1A-P14 1+1 | 43 Spring Pin 24 10 2+2 | 64 | Skt. HD. Cap Scr. IRTW24 4
19 | Spring Retainer 1+1 | 44 Engine Bush DIADO(JAPAN)DD2225 | 1+1 | 65 Name Plate M10 1
20 Screw 1+1 [44-1| Engine Bush DIADO(JAPAN)DD2225 | 1+1 | 66 Fixing Screw M10xP1.5%x30L 2
21 |Socket Set Screw| M8xP1.25x35L 1+1 | 45 Port Plate 1+1 67 Woodruff Key NO.608 1
22 Hexagon Nut M8xP1.25 1+1 | 46 Rotorshaft(B) 1 68 Spring Washer M10 4
23 |Socket Set Screw| M5xP0.8x25L 4+4 [46-1| Rotorshaft(B) 1 69 | Skt. HD. Cap Scr.| M10xP1.5x30L 4
24 Plug 3.2 2+2 | 47 Vanes 13+13 .
25 Spool 141 | 48 Cam Ring 1 »68~69 are Accessories.

______________________________________________________________________________________________________________________|
PAGE 124



